
NIPOMO COMMUNITY SERVICES DISTRICJ \'\ ~",J.r--~· .. 7 I 
AGENDA ,yt· I 

. ., 
APRIL 21, 1999 7.00 P.M. ,I ') ,. 

BOARD ROOM 148 S. WILSON STREET NIPOMO, CA \··i~ ) 

BOARD MEMBERS 
ROBERT BLAIR, PRESIDENT 
GENE KAYE, VICE PRESIDENT 
AL SIMON, DIRECTOR 
RICHARD MOBRAATEN, DIRECTOR 
ALEX MENDOZA, DIRECTOR 

STAFF 
DOUGLAS JONES, GENERAL MANAGER 
DONNA JOHNSON, SECRETARY TO THE BOARD 
JON SEITZ, GENERAL COUNSEL 

( 

NOTE: All comments concerning any item on the agenda are to be directed to the Board Chairperson. 

-

CALL TO ORDER AND FLAG SALUTE 
ROLLCALL 
APPROVAL OF MINUTES 

1. REGULAR MEETING OF MARCH 31,1999 
PUBLIC COMMENTS PERIOD 

2. PUBLIC COMMENTS 
Any member of the public may address and ask questions of the Board relating to any matter within the Board's 
[...]
1999, please phone each respective Member's Capitol office appointment secretary as soon as possible. 

CallCSDA for appropriate telephone numbers or if YOll have any questions. CSDA SlatY is available 10 help you coordinate a luncheon table or an 
appointment with your legislator(s). If you would like this assistance, please indicate who your representatives are on the registration form. If you 
know other district representatives in your area who are also attending the Government Af{airs Day, you may wish to combine invitations and 
appoi ntments, 

DELEGATES ARE REQUESTED TO INVITE LEGISLATORS AND/OR CAPITOL STAFF MEMBERS TO THE LEGISLATORS LUNCHEON. 

CANCELLATION POLICY: Cancellations received on or before May 11, 1999 receive a full refund less a $25 processing fee. No refunds will be 
granted for cancellations received after May 11, 1999. If you register by telephone and do /lot show up or cancel, you will be billed. ALL 
CANCELLATIONS MUST BE IN WRITING. 

-----------------------------

Copy of document found at  www.NoNewWipTax.com



..,U 

PAGE 2 

From: CSOA Fax Alert 

SACRAMENTO GOVERNMENT AFFAIRS DA V 
Registration 

3-31-99 3:55pm p. Z of 2 

Distriet. _________________________________ _ 

Add~ss: ____________________________________________________________ __ 

City/State/Zip ________________________________ _ 

Telephone/FAX, _____________ ~ __________________ _ 

Legislative Representatives, ________________________________________ _ 

Charge: __ VISA __ MasterCard 

Print Account Name' __________________________________ _ 

Account Number Expiration 

Authorized Signature __________________________________ _ 

Registration Fees (all include morning beverages, luncheon and materials) 
"Sponsoring member" includes any member of CSDA, CARPD, MVCAC, OT CWRA 

Before May 7, 1999 
Full Registration (Sponsoring Member) $100 $ __ _ 
Full Registration {Non.Sponsoring Member} $125 $ __ _ 

After May 7, 1999 
Full Registration (Sponsoring Member) $125 $ __ _ 
Full Registration (Non-Sponsoring Member) $150 $ __ _ 

Extra Luncheon Tickets (for legislators and/or Capitol staff guests) $25 $. __ _ 

legislators Luncheon 
Delegates are requested to invite their legislators andlor Capitol staff members to join them at the CSDA 
Legislators luncheon. Delegates must purchase a luncheon ticket for each guest. CSDA will be coordinating 
luncheon tables to try and ensure all delegates from a legislative district are seated with an attending legislator or 
Capitol staff member. If a legislator is unable to attend the luncheon, delegates may want to arrange for an 
appointment with their legislative representative(s). However, no specific time period is designated for Capitol 
visits. Call CSDA for appropriate telephone numbers or if you have any questions. CSDA staff is available to help 
you coordinate a luncheon table or an appointment with your legislator(s). 

Cancellation Policy 
Cancellations received on or before May 11. 1999 receive a full refund less a $25 processing fee. No refunds will 
be granted for cancellations received after May 11. If you register by telephone and do not show up or cancel, you 
will be billed. ALL CANCELLATIONS MUST BE IN WRITING. 

RETURN REGISTRATION TO~ 
CSDA * 1121 L Street, Suite 508 * Sacramento, CA 95814 

(916) 442·7887 • (91S) 442·7889 FAX Copy of document found at  www.NoNewWipTax.com



Newsfront 

GETS FRESH 
For desalination, reverse osmosis 
battles distillation for pole position 

B
y mid-March, Florida's Tampa 
Bay Water is expected to select 
one of four proposals for a 
20-25-million galfd seawater 

desalination plant to help meet the 
potable water needs of the three coun­
ties and three cities served by the 
water authority - located, appropri­
ately, in Clearwater. The plant will be 
the largest of its kind built so far in 
the U.S., and it is expected to pave the 
way for more such plants in U.S._ 
coastal cities that have limited options 
for obtaining freshwater. Also, it will 
use reverse osmosis (RO) membranes, 
which are making seawater desalina­
tion more practical and affordable 
through a combination of lower cost 
and improved performance. 

Currently, about two-thirds of the 
world's seawater desalination is done 
by distillation, according to the water­
treatment company Suez Lyonnaise 
des Eaux (Paris). However, this is be­
cause many of the large plants were 
built years ago in the Middle East, 
when RO technology was more expen­
sive and relatively untried. Today, the 
economics generally favor membranes, 
which are expected to win an increas­
ing market share. Some believe that 
RO's share is fast approaching 50%. 

Worldwide, there are 10,000 seawa­
ter desalination plants, producing 20 
million m3/d of water, says Patricia 
Renaud, head of Lyonnaise's Centre 
International de Recherche sur l'Eaux 
et L'Environnement (Cirsee). About 8 

Newsfront edited by 
Deborah Hairston 

32 CHEMICAL ENGINEERING I MARCH 1999 

million m3/d is for industrial use and 
12 million m3/d for drinking water. 

Although membranes have found 
wide use in cleaning up brackish 
water, whose salt content is roughly 
1,500-3,000 ppm, in the past they 
have been too expensive for seawater 
because its salt content ranges from 
35,000 ppm in major oceans to 46,000 
ppm in the Persian Gulf. That's-all 
changed with the development of 
membranes that are more efficient 
and less expensive. 

New desalination plants are spring­
ing up in coastal spots all over the globe: 
In Mediterranean countries, the Carib­
bean, the Canary Islands, Singapore, 
China and now, the U.S. Not only are 
freshwater supplies limited in such 
coastal regions as Florida, the Gulf 
Coast and California, but brackish 
water supplies are dwindling around 
the country, says Irving Moch, presi­
dent of the water consulting firm 1. 
Moch & Associates (Wilmington, Del.). 
Moch believes that seawater, processed 
via RO, is a viable replacement for 
brackish water for industrial use. 

Moch has developed cost figures for 
a 500,OOO-galld water plant for indus­
trial use by RO or mechanical vapor 
compression (MYC). The RO plant 
would produce water of less than 10 
mgIL total dissolved solids (TDS) at a 
cost of $3.0611,000 gal, versus 
$4.1111,000 gal for MVC. 

The layout for the RO plant is typi­
cal ofRO desalination facilities, except 
that it has a second set ofRO modules 
to obtain the 10 mgIL TDS require­
ment (Figure 1). As the flow sheet 
shows, RD requires more pretreat-

REVERSING A 
WATER SHORTAGE 

The Tampa Bay area, like many loca­
tions in the U.S., is faced with a fresh­
water shortage and limited options for 
meeting the needs of its population. Until 
now, Tampa Bay Water has relied on 
groundwater far its needs, but because 
of the impact this has had on wetlands, 
the utility has made an agreement with 
the Southwest Florida Water Manage­
ment District to reduce groundwater use 
from the present 158 million gal/d to 90 
million gal! d by 2007. 

Between that loss and the increasing 
demand "we have identified a need for 
another 85 million gal/d," says Donald 
Lindeman, the desalination project man­
ager. The 20-25-million-gal/ d desali­
nation plant, designed to be expand· 
able to 35 million gal! d, will supply part 
of the need. For the rest, the authority 
plans to pump water from three rivers to 
a 60-million-gal/ d treatment plant and 
store the surplus in an ofRine reservoir 
far use in the dry season. 

I 

:; 

Four proposals were submitted for the 
desalination plant by teams of com panies, 
three of which include a membrane man­
ufacturer (the fourth team will procure 
membranes independen~y). None of the 
proposals involves distillation. A winner is 
expected to be approved by the Tampa 
BayWaterBoard atameeting on Mar. 15. 
The winning team will build and operate 
the plant and sell woter to Tampa Bay 
Water under a 30-year contract. RO 
prices quoted in the proposals range from 
$1.71/1 ,000 gal to $2.26/1 ,000 gal for 
the first year, and are estimated at 
$2.08-$2.71/1,000 gal over 30 years. 

/''2'' i) • 
,00V' ; 

The prices show how dramatically the 
cost of RO has dropped in recent years. 
"They are about one-third what they 
were 1 ° years ago," says Theadore Pa­
pastavros, vice-president for strategic 
plonning with lonics, Inc. (Watertown, 
Mass.), one of the membrane companies 
involved in the proposals. The others are 
DuPont (Wilmington, Del.) and Hydra­
naulics (Oceanside, Calif.), a subsidiary 
of Nilto Denko Corp. (Osaka). 0 

ment than MVC or other distillation 
methods. Chlorination, for biological 
control, is followed by dechlorination 
with sodium bisulfite, as chlorine 
would damage the membranes. Also, 
the seawater must be cleaned up by 
media and cartridge filters to reduce 
turbidity and minimize fouling. 

A major cost in the process is the 
use of a high-pressure pump to 
achieve the 850-1,000 psig necessary 
to overcome seawater's osmotic pres­
sure. This drives 45-50% of the water 
through the membranes as permeate, 
leaving a more-concentrated brine 
that is returned to the sea. However, 

...... ' .. ".-.~.~-Copy of document found at  www.NoNewWipTax.com



~ 

~' 
~ go 
11> 
:> 

~ s· 
[ 

MARVELOUS MEMBRANES 

Advancements in membrane technology have been the maior 
factor driving demand fordesalting plants based on reverse 
osmosis (graph, p. 35). Improvements in manufacturing 

methods, coupled with higher-volume production, have helped 
cut operating costs for membranes, which have to be replaced 
every 3-5 years. 

RO membranes are mostly made of polyamide. Many manufac­
turers make them in a spiral-wound configuration as polyamide­
polysulfone composites, with the polysulfone providing support far 
the thin-film membrane. The two notable exceptions are DuPont 
and Toyobo Co. (Osakal, which make hollow-Fiber membranes. 
Other leading membrane makers include FilmTec Corp. (Min­
neapolis), a subsidiary of Dow Chemical Co. (Midland, Mich.); 
Hydranautics (Oceanside, Calif.); Koch Membrane Systems, Inc. 
(San Diego, Calif.); Osmonies, Inc. (Minnetonka, Minn.); Toray In' 
dustries, Inc. (Ohtsu City); and lonies (Watertown, Mass), which 
typically uses RO membranes from other suppliers in its systems. 

The salt-rejection capability of membranes has been improved. 
Larry Pelegrin, business development manager for Hydranautics, 
says the company's membranes are now achieving close to 99.7% 
salt rejection with seawater, up from about 99.3% a few years 
ago. Koch claims 99.8% for most of its production. 

A more recent development is the use of ultrafiltration (UFl mem­
branes as a more-efficient replacement far the media filters used in 
pretreatment. Koch has had such a membrane for a few years, but 
only in the past year or !wo has it become competitive in cost with 
conventional filtration, says Robert Blanck, business development 
manager for industrial water applications. Blanck says the hollow­
fiber membrane reduces the salt density index (SDI) of seawater to 
less than 1, versus 2-5 for conventional filtration, and the turbidity 
to 0.1 NTU (against 0.2-10.0 N1UJ. The result is that the through-

Chlorination Clz 

Coagulant 

Acid H2S04 

Dechlorination 
(NaHS04) 

Cartridge 
filters 

I 

'lIgh­
pressure 

pump 

I 

~ To sea Brine 
Energy recovery system 

put of the RO system may be increased by 20-30%, while the 
cleaning interval far the RO membranes is extended to 6-8 months 
or more, from 1-4 months. Hydranauties is also introducing a hol­
low-Fiber UF membrane, and France's Lyonnaise is pilot-testing 
hollow-fiber UF membranes, in cooperation with several partners. 
U.S. Filter (Palm Desert, Calif.) says its Memcor microfilters not 
only remove particles, but bacteria as well. This may avoid the 
need for chlorine, which damages RO membranes. 

Chorine-resistant membranes 
A long-time, but elusive, goal of RO membrane re5eorch is the de­
velopment of chlorine-resistant membranes, to avoid the dechlori­
nation step. DuPont's partial solution to the problem has long been 
a proprietary protective coating for the hollow fibers of its mem­
branes. Though not truly chlorine-resistant, because the water still 
has 10 be dechlorinated, the membranes can tolerate chlorine 
breakthroughs that might occur. The coating graduolly wears off, 
but is reapplied when dissolved in feedwater. 
Toyobo's hollow-fiber membranes are made of !riacetate, which 

is more resistant to chlorine attack than other membrane materials, 
and can last os long os five years, says the company. Toyobo re­
cently announced development of a thin-wall membrane that can 
recover 60% of seawater as Freshwa!er in a one-step process. 

likewise, Toray has developed Cl desalination process that recov­
ers 60% of the feedwater, but in !wo steps. The first uses a Aat aro­
matic polyamide membrane at 950 psig to achieve 40% recovery. 
The second uses the some membrane, but of a different structure, 
at 1,300 psig. Toray says the system reduces water production 
costs by 15-20%, compared with a one-step method that recovers 
40% of the Feedwater. The system's viability has been confirmed in 
a 4,500-m.t./d plant that Toray built in the Canary Islands. 0 

/ 
Pumping 
station 

the cost of pressurizing the feed is off­
set by recovering energy from the still­
pressurized brine to help drive the 
pump, an innovation that has helped 
cut operating costs in recent years. 

FIGURE 1. In this dual-membrane schematiC, brine is rejected from the first RO unit. 
Before the brine is dumped back into the sea, its energy is recovered and transferred to a 
motor that pressurizes feedwaterto the membranes. Brine rejected from the second RO 
unit, at a much lower pressure, is recycled to the incoming feed 

The permeate from a standard RO 
plant has a TDS of around 250-.300 
mgIL.This meets drinking-water stan­
dards, but requires further treatment 
for industrial use. In Moch's scheme, the 
permeate is pressurized to 175-200 psig 
and fed through low-pressure brackish 
water RO modules to yield permeate 
containing less than 10 mgIL TDS, with 
85-90% recovery. The rejected brine is 
recycled to the seawater feed line. 

f Heating n04. I.l.~' .. --, --, "'Ion section 
:r section I' '\ 

Paul Choules, sales manager for Me­
chanical Equipment Co. Inc. (MECO; 
New Orleans, La.), a manufacturer of 
water-purification equipment and 
plants, agrees that improvements in 
RO have swung the economics in favor 
of that technology, particularly for a 
stand-alone facility. Still, he says the 
decision on whether to use RO or dis­
tillation is site specific. 

~. I-I 1sulage 2nd stage Nih stage 

- 0 i' tOi 
•• ,! t \ .... "1 f I j Ii"'1 Sea~ater Zl 

" .o' s 
~ 

i!. 
(") 
? 

j 

I , ... 1 I I .. i ... I·· .J ..,.In 
... "I •• .:\! ... " ... ,:, .. s .. ,:" 

DlsUlale 
pump 
',,-,. 

l b --_ 
i Brine 

pump 

FIGURE 2. In multistage flashing, shown here, preheated seawater enters a flash 
chamber. 'Through each successive stage, vapor pressure and temperature are controlled 
to promote flashing 

For example, he notes that many 
large distillation plants are associated 
with power plants, where they can use 
the available waste heat and share 
the seawater intake facilities. He adds 
that distillation may be better where 
salinity is above 40,000 ppm TDS, or 

CHEMICAL ENGINEERING I MARCH 1999 33 Copy of document found at  www.NoNewWipTax.com



Newsfront 

where there are wide variations in the 
water temperature, which alters the 
osmotic pressure. Such is the case in 
the Persian Gulf, where Weir West­
garth Ltd. (Glasgow, U.K) and the 
ABB Group (Zurich) are building a de­
salination plant based on multistage 
flashing (MSF) at Ras Abu Fontas, 
Qatar, reports Bono Exacta, a unit of 
the Cannon Group (Milan). Bono will 
supply chemical dosing systems. 

The principle behind MSF is that if 
the pressure of the seawater is sud­
denly reduced below its equilibrium 
vapor pressure, explosive boiling or 